
**Threadlocker should always be applied to the corresponding female threads for the bolt specified		

SHU T T L E LT BOSCH
ATTENTION: Lower links 

are marked with an arrow 

on the non-drive side. 

The link must be oriented 

where the arrow points to 

the front triangle.

Hardware
NUMBER PART NUMBER DESCRIPTION TORQUE *

3 FP-CVR-SLTV2-SKID-V1-R1 Shuttle V5 Bosch Skid Plate
4 FP-PRO-SLTV2-WIRE-V1-R1 Shuttle V5 Bosch Module Cover
5 FP-UDH-TA-12MM-BLK-V1-R1 Universal Rear Derailleur Hanger
6 - Universal Rear Derailleur Hanger Bolt 25 Nm (18  lb·ft)
7 - Universal Rear Derailleur Hanger Washer
8 FP-LNK-UL-84MM-V2-R1 84mm Upper Link
9 FP-LNK-LL-50MM-V2-R1 50mm Out-to-Out Lower Link V2
10 FP-BRG-6902-LLUMAXECN 28mm 6902 Extended Max-E Bearing R
11 FP-BRG-6902-LLUMAX 28mm 6902 Standard Max Bearing R
12 FP-BRG-6900-LLUMAXE 22mm 6900 Ext'd Max-E Bearing R
13 FP-BLT-M8*45.7-BLK-V2 M8 Front Shock Bolt for 30.1mm Shock Spacing 13 Nm (10 lb·ft) G /  L
14 FP-BLT-M14*20-BLK-V2-R2 M14x20 Link Bolt 35 Nm (27 lb·ft) L
15 FP-BLT-M14*20-BLK-V4-R1 M14x20 Link Bolt w/ Internal Threads 35 Nm (27 lb·ft) L
16 FP-BLT-M10*16.5-BLK-V1 M10 Trunnion Mount Bolt 13 Nm (10 lb·ft) L
17 FP-BLT-M14*20-BLK-V3-R2 M14x20 Flip Chip Bolt 35 Nm (27 lb·ft) L
18 FP-NUT-FLIPCHIP-4.6MM-V1 4.6mm Flip Chip
19 FP-WSH-SPC-15I*25O*3W M14x3mm Flip Chip Spacer G
20 FP-CLM-MECH-FRM-V1 Internal Routing Cable Clamp
21 FP-CVR-MECH-FRM-V2 Internal Routing Hole Cover
22 FP-CLM-DUAL-FRM-V1 Internal Routing Dual Clamp
23 FP-CVR-MECH-FRM-V4 Internal Routing Cable Port Cap (Mirrored)
24 FP-SCW-FLT-M3*10-BLK CABLE PORT CLAMP SCREW BLACK
25 FP-CLM-ADEL-4MM-V1-R1 4mm Adel Clamp for RD Cable
26 PIVOT WB BOLTS V2 M5 Adel Clamp Bolt /  Top Tube Tool Bolts
27 FP-CLM-ADEL-V1-R1 Cable Routing Adel Clamp
28 FP-SCW-BTN-M4*8-V1-R1-BLK M4X8 BUTTON HEAD SCREW BLACK
29 FP-PLG-DI2-7*8*5 7x8mm Di2 Plug Ext'd
30 FP-MNT-CG-V3 Chain Guide Mounting Plate
31 FP-SCW-FLT-M5*25-V1-R1-BLK M5X25 FLAT HEAD SCREW BLACK 5 Nm (3.7  lb·ft) L
32 FP-SPC-GDE-V1-R1 SHTLv5-B CG Spacer
33 FP-BLT-BTN-M5*6-V1-R1 M5x6 DT Water Bottle Bolts 3 Nm (26 in·lb) L
34 FP-WSH-6I*10O*1W M6 Washer
35 FP-SCW-SCK-M8*18-R1-BLK M8X18 SOCKET HEAD SCREW BLACK 20 Nm (14.75 lb·ft) L
36 FP-WSH-8I*12O*1W-BLK M8 WASHER BLACK
37 FP-SCW-FLT-M6*12-BLK M6*12 FLAT HEAD SCREW BLACK 10 Nm (7  lb·ft) L
38 FP-MNT-FRNT-BATT-SLTV2-V1-R1 Front Battery Bracket
39 FP-SCW-BTN-M6*14-BLK-V1-R1 Rear Battery Bracket Mounting Bolts 6 Nm (4.4  lb·ft) L
40 FP-MNT-REAR-BATT-SLTV2-V1-R1 Rear Battery Bracket 6 Nm (4.4  lb·ft) L
41 FP-BLT-SCK-M3*10-V1-R1 Battery Mounting Bolts 2 Nm (17.7  in-lb) Y
42 FP-BLT-SCK-M3*5-V1-R1  M3*5 M3x5 Set Screw Y
43 FP-BATT-PAD-60*70-V1-R1 Upper Battery Pad
44 FP-BATT-PAD-LWR-87.3MM-V1-R1 Lower Battery Pad
45 FP-PRO-SLTV2-DT-V1-R1 SHTLv5 Bosch Downtube Protector
46 FP-PRO-SHTV5-CS-V1-R1 SHTLv5 Chainstay Protector
47 FP-PRO-SHTV5-SS-V1-R1 SHTLv5 Seatstay Protector
48 FP-PRO-SHTV5-UR-V1-R1 SHTLv5 Upright Protector
49 FP-SCW-FLT-M6*12-BLK M6*12 FLAT HEAD SCREW BLACK 1.5   Nm (13   in-lb)
50 FP-PRO-LL-50MM-V2-R1 Lower Link Protector
51 F P - P R O - B A T T- C A B L E - P A D - V 1 - R 1 B O S C H B A T T E R Y C A B L E P A D
52 F P - P R O - S O U N D - 1 0 * 6 0 * 1 6 0 - V 1 - R 1 T T A N D D T F O A M 1 6 0 X 1 6 0 ( S M / M D / L G / X L )
53 F P - P R O - S O U N D - 1 0 * 5 5 * 9 0 - V 1 - R 1 B B / D T F O A M 5 5 X 9 0 T A R G E T ( S M / M D / L G / X L )
54 F P - P R O - S O U N D - 1 0 * 6 5 * 1 1 0 - V 1 - R 1 H T F O A M I N F R O N T O F C A B L E P O R T S 8 0 - 1 1 0 X 9 5 ( S M / M D / L G / X L )
55 F P - P R O - S O U N D - 3 0 * 4 8 * 3 3 0 - V 1 - R 1 T T F O A M 3 0 X 4 8 X 3 3 0 ( S M / M D / L G / X L )

NOT PICTURED PART NUMBER DESCRIPTION TORQUE *
- 157MM THROUGH AXLE V5 157mm UDH Rear Axle 15 Nm (1 1  lb·ft) G
- - 12mm Axle Washer (Included w/ Axle) G
- EB11 .200.00P M6 Drive Unit Mounting Bolts 10 Nm (7  lb·ft) L
- 1270.014.085/1270.016. 1 19 Chainring Lockring and O-Ring 30 Nm (22 lb·ft) G

Bike Care
* PRODUCT TYPE RECOMMENDED PRODUCT
G Grease Motorex Bike Grease 2000
L Thread Locker** Loctite Thread Locker #243 (or equivalent)

G/L Grease (Bolt Shaft)  /  Thread Locker (Bolt Threads) See Above
A Anti-Seize Motorex Copper Paste
Y LIGHT DUTY THREAD LOCKER LOCTITE THREAD LOCKER #222 (OR EQUIVALENT
R R E T A I N I N G C O M P O U N D L O C T I T E R E T A I N I N G C O M P O U N D # 6 2 0 ( O R E Q U I V A L E N T )
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*Range extender & parts sold separately

Shu t t l e LT Bosch s y s t em pa r t s

J

P a r t s & c o m p o n e n t s

LETTER PART DESCRIPTION PART NAME T O R Q U E *

A Mini Remote EB13.100.001

B
System Controller
1300mm HMI cable
SCREW FOR SYSTEM CONTROLLER

EB13.100.000

EB12.120.006
EB13.200.03B

C
PowerTube 750 Battery (US, CAN, JP, KOR)
PowerTube 750 Battery (EU28, CH, NO, AUS, NZ)

EB12.100.00Z
EB12.100.00X

D Rim Magnet/ sleeve  (Speed Sensor) EB11.200.015/ EB11.200.02S

E
Spider & Chainring (Ride Builds)
Spider & Chainring (Pro Builds)
Spider & Chainring (Team Builds)

ES-BSC-104-565-34T
ES-BSC-104-565/ 00.6218.034.003
ES-BSC-104-565/ 00.6218.034.003

F Drive Unit Lockring & O-Ring 1270.014.085/ 1270.016.119 30 Nm (22 lb·ft)

G
Crank Arms (Ride Builds)
Crank Arms (Pro Builds)
Crank Arms (Team Builds)

EC-1ISIS-160A
EC-1ISIS-160A
EC-1ISIS-160CM

H CX Performance Race Edition Drive Unit EB11.100.00G

I

Charging Socket & Cable
Charging Socket Cover
CHARGING SOCKET HOLDER
CHARGING SOCKET O-RING 24X2
CHARGING SOCKET SCREW M3X14

EB12.120.048
EB12.120.01B
EB12.120.01A
EB12.120.019
F04N.002.663

J
Battery Charger 4A110V/Cable (US)
Battery Charger 4A 230V/Cable(EU)
Battery Charger 4A 230V/Cable(AUS)
Battery Charger 4A 230V/Cable(UK)

EB12.110.000/ 1270.020.343
EB12.110.001/ 1270.020.330
EB12.110.001/ 1270.020.344
EB12.110.001/ 1270.020.331

Powermore 250 Kits (Available from Pivot) Bosch Range Extender 150MM /  Bosch Range extender 250mm

K PowerMore 250 Range Extender Battery (NA/EU) EB12.100.02T/ EB12.100.02S

L PowerMore Cable 150mm EB12.120.036
PowerMore Cable 250mm EB12.120.08J
PowerMore Cable 300mm EB12.120.07C

M M5x8 Bracket Fastening Screws FP-SCW-BTN-FLG-M5*0.80*8MM 3 N m ( 2 6 i n · l b )
N Bracket for PowerMore EB12.110.01A

Not Pictured PART DESCRIPTION PART NAME

- M6 Drive Unit Mounting Bolts EB11.200.00P 10 Nm (7  lb·ft) L

- DRIVE UNIT CONNECTION SHORT PLATE LEFT EB11.200.00U

- DRIVE UNIT CONNECTION SHORT PLATE RIGHT EB11.200.00S

- BATTERY ADAPTER 2 (2 PLUG IN LOCATION FOR BATTERY CABLE) EB12.100.015

- BATTERY CABLE 500MM EB12.120.00V

- LOGO BEZEL FOR PERFORMANCE CX RACE EDITION DRIVE UNIT EB11.200.01B

D


